Hydrostatic Zero-Turn Commercial Riding Mower

Save this PDF as:

Size: px
Start display at page:

Download "Hydrostatic Zero-Turn Commercial Riding Mower"

Transcription

1 Hydrostatic Zero-Turn Commercial Riding Mower Professional Turf Equipment 54" Fabricated Deck ILLUSTRATED PARTS LIST

2 TABLE OF CONTENTS Frame Assembly " Fabricated Cutter Deck and 5 54" Spindle Assembly and 7 Hydro Hose and Pump Assembly and 9 Brake Assembly and 11 Fuel Tank Assembly Rear Bumper Front Caster Assembly and 15 Control Assembly and 17 54" Wheel Assembly Seat/Floor Panel Assembly HP Kawasaki Engine Assembly and 21 Lift Assembly and 23 23HP Electrical Assembly Kawasaki MODELS LISTED IN THIS MANUAL 23HP Tank, 53AI8CTW750 2

3 Frame Assembly- Figure 1 and Parts List GD: /09/ Hex Cap Screw 3/8-16 x Lock Nut w/nylon Insert Hex Nut, 3/8-16 Flange Lock Carriage Bolt, 3/8-16 x.75 Long Carriage Bolt, 3/8-16 x Rubber Bumper,.62 OD x.22 Thick Clevis Pin,.500 Dia. x 2.50 Lg Nut, 3/8-16, Jam Clevis Pin,.625 Dia x Long Linch Pin, 3/16 Dia Plug, Square Tube Push Retainer, 3/ Nut, 1/2-13, Flangelock Frame Assembly Spacer,.51 ID x.75 OD x Lift Index Bracket HitchPin,.120 Dia. x Wear Plate, 1.25 x Flat Head Cap Screw, 1/4-20 x Bracket Assembly, Frame, Front Carriage Bolt, 1/2-13 x

4 54" Fabricated Deck Assembly - Figure 2 GD: /24/07 4

5 54" Fabricated Deck Assembly - Parts List for Figure Hex Cap Screw, 3/8-16, Flat Washer, 3/ Lock Nut, Nylon Insert, 1/ Hex Cap Screw, 5/16-18 x 3/ Lock Nut, Nylon Insert, Phillips Head Screw, Hex Nut, 3/8-16 Flange Lock Idler Washer Complete Wheel, 5.00 Dia Carriage Bolt, 3/8-16 x.75 Lg Front Roller Wheel Spacer Hexflange Lock Nut, 5/ Carriage Bolt, 3/8-16 x Pin, 5/8 Dia. x 1.2 Lg Carriage Screw, 3/8-16 x Spring Torsion, 0.4 ID x 2.16 LG Defllector Chute Rod Tension Rod Stop Bracket Hex Index Washer Screw, 3/8-16, Cover Support Roller Mount Bracket Anti-Scalp Wheel, Front Mount Bracket Left Hand Front Roller Mount Bracket Right Hand Front Roller Mount Bracket Outer Belt Cover Support Assembly T-Handle Draw Latch Deflector Chute Deflector Chute Bracket Left Hand Mount, Deck Bracket Assembly Deck Bracket Assembly Finger Guard Chute Bracket Pillow Block Hex Cap Screw, 1/2-20 x Lock Nut, Nylon Insert, 1/ Deck Assembly J-Hook w/ Threaded Roller Right Hand Belt Deck Cover Left Hand Belt Deck Cover Hex Nut, M Water Nozzle Adaptor Lock Washer, 17 x 23.8 x B Deck Water Nozzle 2 5

6 54" Fabricated Deck Spindle Assembly - Figure 3 GD: /01/06 6

7 54" Fabricated Deck Spindle Assembly - Parts List for Figure Hex Nut, 7/ Hex Cap Screw, 3/8-16 x 1-1/ Hex Cap Screw, 3/8-16 x 1-1/ Hex Cap Screw, 3/8-16, Flat Washer, 3/ Idler Pulley, 5.06 Dia Hex Nut, Flange Lock, 3/ Grease Fitting, 1/4-28 x 3/ Idler Washer Shoulder Screw, 7/ Hex Carriage Screw, 3/8-16, Flange Hex Nut, 3/ Torsion Spring Idler Lock Washer, 7/ Flat Washer,.781 ID, 2.00 OD, Flat Washer,.469 ID,.875 OD, Carriage Bolt, 3/8-16 x Flat Washer,.406 ID, 1.0 OD, Spacer,.812 ID x.218 LG Spacer,.39 ID x.625 OD x Idler Arm Assembly, Deck Spindle includes: Bearing Spindle Assembly, Aluminum Fab Deck Flat Pulley Idler Pulley, 4.06 OD w/deep Plan Flanges Shoulder Screw,.50 x.27 LG, 3/ Spacer,.760 ID x OD x Plate Support, Cast Aluminum Spindle V Pulley, 5.25 OD Hex Cap Screw, 3/4-16, Hi-Lift Blade, 19.0, V Belt, A Section x V Belt, B Section x Hex Cap Screw, 3/4-16, V Pulley, 5.00 OD Rod Fab Deck Spring Tension Idler Arm Assembly includes: Bearing Spring Extension,.94 OD x

8 Hydro Hose and Pump Assembly - Figure 4 Pump & Motor Systems Motor Mount Systems 3/4" Hose 11.0" LG. 3/4" Hose 12.0" LG. 3/4" Hose 16.0" LG. 3/4" Hose 12.0" LG. 3/4" Hose 12.0" LG. Pilot &Drain Systems 3/4" Hose 16.0" LG. GD: /04/06 8

9 Hydro Hose and Pump Assembly- Parts List for Figure Washer lock 3/8 zinc Washer lock 3/8 zinc Key, 3/16" x 7/8" Flange Lock Hex Nut, 3/ Cap, Hydro Oil Tank Hex Carriage Screw, 3/8-16, Hex Cap Screw, 3/8-16 x Carriage Bolt, 3/8-16 x.75 LG Carriage Bolt, 3/8-16 x Carriage Screw, 3/8-16 x Strut Frame Oil Pan Drain Plug w/ Seal Hydro Wheel Motor Backup Plate Hex Nut, 3/ Socket Head Capscrew, 1/2-13; 3-1/ Hydro Motor Spacer Grommet Fitting,.54 ID x.78 OD Spring Extension,.740 OD x Socket Low Head Cap Screw, 1/4-20 x Hydro Pump, BDP-12, RH Kit, Fan Hydro Pump, BDP-12, LH Kit, Fan Fitting Elbow Spur, 5/8 x 1/ Fitting Elbow, 9/16 x 1/ Fan Pump Shroud Hydro Pump Pulley Short Pressure Hose Assembly Long Pressure Hose Assembly Hydro Motor Frame Assembly Adaptor Fitting, 8 x Adaptor, 8 x Hydraulic In-Tank Filter includes: Replacement Filter Fitting, 3/4 ORB x 1/2 Tube Hydraulic Tank Assembly Rear Cable Mounting Bracket Hydro Motor, Left Hand Assembly w/ Brake & Drum Hydro Motor, Right Hand Assembly w/ Brake & Drum Spacer.406 ID x 1.0 OD Fuel Hose,.50 ID x.75 OD (in inches) Tee Fitting, 1/ Hose Clamp, 1/2 12 NOTE: Lubricant, Quarts,

10 Brake Assembly - Figure 5 GD: /17/07 10

11 Brake Assembly - Parts List for Figure Washer, 1/2 Zinc Carriage Bolt, 3/8-16, Shoulder Bolt, 1/2 x 1/ Lock Nut, Nylon Insert, Flange Lock Hex Nut, 3/ Phillips Head Machine Screw, x 5/ Carriage Bolt, 3/8-16 x Screw Button Head, 1/4-20 x Screw, TT, 1/4-20, 0.5, Hex Index Washer Washer,.508 ID x 1.0 OD x Centering Bracket Left Hand Brake Cable Push Retainer, 3/ Screw, #10-32 x U-Nut, 1/ Bag, Debris Storage Lower Panel, LH Lower Panel, RH Control Panel Cover, LH Control Panel Cover, RH Brake Cable Mounting Bracket Cup Holder Control Panel, LH Control Panel, RH Parking Brake Grip Shoulder Bolt, 1/2 x 1.00, 3/ Washer, 3/ Brake Cable, LH Brake Cable, RH Brake Cable Bracket Brake Lever 1 11

12 Fuel Tank Assembly - Figure 6 and Parts List GD: /11/ Fuel Cap, 3.5, Tethered Cable Tie Flat Washer,.406 ID, 1.0 OD, Hex, Cap Screw, 3/8-16, Lock Washer, 3/ Fuel Tank Flat Washer, 1.4 x.630 x Fuel Fitting Fuel Hose Assembly includes: 1 -- Hose, 1/4" Fuel Line (in inches) Clamp, Union Tee Fitting, Fuel Grommet, Fuel Tank Hose Clamp, SAE #4: 1/4-5/8, SS 1 12

13 Rear Bumper - Figure 7 and Parts List GD: /25/ Hex Nut, 1/2-13, Insert Lock Nut, Hex 3/8-16 Flange Lock HHCS, 1/2-13, Bar, Weight Hitch Bracket Carriage Bolt, 3/8-16 x Rear Bumper 1 13

14 Front Caster Assembly - Figure 8 GD: /04/06 14

15 Front Caster Assembly - Parts List for Figure Washer, 1/2 x 1 Shim Nut, 1/2-20, Center Lock Grease Fitting, 1/4-28 x 3/ Nut, Jam, , Insert Lock Cup Bearing Bearing Cone Seal Ring Seal Slotted Nut, 3/ Cotter Pin, 5/32, Spacer,.812 ID x.218lg Bell Washer, 1.25 ID x 2.5 x Hex Cap Screw, 1-14 x Grease Cap, OD Wheel Spacer HHCS, 1/2-20, Yoke, Caster Wheel Retainer Extension, Self Locking Front Axle Assembly Flat Washer, 1.00 ID Spacer, ID x 1.25 OD x Wheel, 13 x 6.50 x 6.0, Beige, includes Tire Roller Bearings Retainer Bushings 2 15

16 Control Assembly- Figure 9 GD: /03/07 16

17 Control Assembly - Parts List for Figure Hex Cap Screw, 3/8-16 x Turnbuckle Hex Nut, 1/ Push Retainer Hex Cap Screw, 1/4-20, B/Joint, 3/8-24, Left Hand Female Hex Cap Screw, 5/16-18 x Shoulder Bolt, 1/4 x 1/ HHCS, 1/4-20 x Nut w/ Star Washer, Grease Fitting, 1/4-28, 45 degree Control Rod, 3/8 x Hex Nut, 3/8-16, Lock Flange Screw, Shoulder Control Rod Washer, 3/8, SS Lapbar Control Assembly, LH Hex Cap Screw, 3/8-16 x Bearing Carriage Bolt, 3/8-16 x Brake/Control Rod Hex Jam Nut, 3/ Lapbar Control Arm B/Joint, 3/8-24, Right Hand Female Lapbar Pivot Bracket Flat Washer, 1.4 x.630 x Lapbar Control Shaft Assembly Screw, TT, 1/4-20, 0.5, Hex Index Washer Lapbar/Brake Control Mounting Bracket Nut, Lock, HexFlange, 5/ Lapbar Control Assembly, RH Belle Washer,.325 x.930 x Bearing Rubber Bumper,.62 OD x.22 Thick Lapbar Assembly includes: Nut, 3/8-16, Jam Control Handle Pivot Tube Hex Flange Lock Nut, 1/ Grip, Nut, 3/8-24, Jam, LH Third Bushing,.310 x.172 x.688 x Nut, Hex, Center Lock, M Cylinder Return to Neutral U-Nut, 3/8-16, Spacer,.405 ID x 1.0 OD x Flat Washer, 5/8 Nylon Side Panel, Control, Left Spacer,.385 ID x.75 OD x Side Panel, Control, Right External Washer, 3/ Carriage Bolt, 5/16-18 x Shaft Collar A Extension Spring,.53 OD x Spacer,.625 OD x.385 ID x 1/2 2 17

18 54" Wheel Assembly - Figure 10 and Parts List 2 1 GD: /04/ Lug Nut, 1/ Wheel Assembly, 24 x , Beige 2 Includes: Tire, 24 x Rim, 12 Dia x 8.50 width OPTIONAL TIRES Wheel Assembly, 24 x , Turf Saver Tire, 24 x , Turf Saver 18

19 Seat/Floor Panel Assembly- Figure 11 and Parts List GD: /19/ Hex Cap Screw 3/8-16 x Rubber Bumper,.62 OD x.22 Thick Hex Nut, 3/ Lock Nut, 1/ Washer AR Deck Lift Spring, Left Hand Nylock Nut, 5/ Shoulder Bolt,.375 x Lock Washer, 5/ Shoulder Bolt, 1/2 x 3/4, 3/ Hex Cap Screw, 5/16-18 x 1/ Floor Panel Assembly Nut, 1/2-13, Nylon Insert Foldable Rops Assembly Screw, Hex, Cap, 1/4-20 x Seat w/ Seat Belt & Suspension Hair Pin, 3/8-1/ Rubber Stop with Washer Flange Lock, Hex Nut, 3/ Standard Cap Screw, #10-24 x Hex Cap Screw, 1/2-13 x Seat Plate Assembly Carriage Bolt, 3/8-16 x.75 Long Seat Latch Bracket Nut, #10-24, Nylon Lock Latch Lever Bracket Screw, TT, 1/4-20, 0.5, Hex Index Washer Latch Bracket Washer,.536 ID x.930 OD x Adjustable Stud 1 19

20 23HP Kawasaki Engine Assembly - Figure 12 Description Air Filter Air Filter (Inner) Fuel Filter Oil Filter Spark Plug (23HP) Part Number KM KM KM KM KM-BPR4ES GD: /08/06 20

21 23HP Kawasaki Engine Assembly - Parts List for Figure 12 Ref No Part No. Description Qty Hex Nut, 7/ HHCS, 5/16-18, 1-3/ Flat Washer, 5/ Flat Washer,.320 ID x.591 OD x HHCS, 5/16-18 x 1-1/ Round Hd. Machine Screw, x 3/ Lock Nut, Nylon Insert, Carriage Bolt, 5/16-18 x Flange Lock, Hex Nut, 3/ Nut Washer, W/Star, Grease Fitting, 1/4-28 x 3/ Shoulder Screw, 7/ Hex Carriage Screw, 3/8-16, Lock Washer, 7/ Hexflange Lock Nut, 5/ Machine Screw, 8-32, Flat Washer,.406 ID, 1.0 OD, Clip, Heat Shield Cable Screw, #8-32 x Hex Head Cap Screw, M10 x 1.25, 20mm Capscrew, 7/16-20 x Clutch Brake, ID Hex Cap Screw, 3/8-16, Flat Washer, 7/16 ID x 1.75 OD x Oil Drain Hose Control Throttle Knob Flat Pulley with Flanges Engine Idler Arm Assembly Includes Bearing Pump Drive Pulley Flat Washer, 7/16 ID x 1.75 OD x Key, 1/4 x 1/4 x HP Engine, Kawasaki Muffler Accessory Exhaust Tube Muffler Accessory, Kawasaki Extension Spring,.98 OD x V Belt, A Section x Retainer Clutch Assembly, Ogura Throttle, Control Cable Choke, Control Cable, Note: Engine Oil 15w40 21

22 Lift Assembly - Figure 13 GD: /31/06 22

23 Lift Assembly - Parts List for Figure Washer, 1.5 x.655 x Lock Washer, 1/ Flat Washer, 1/ Hex Cap Screw, 1/2-13 x Lock Nut w/nylon Insert Nut, 5/16-18, Nylock Flat Washer, 5/ Hex Nut, Flange Lock, 3/ Jam Nut, 5/ Cotter Pin, 3/16 x Flat Washer, 1.25 x.411 x Eye Bolt, 5/8ID Eye Bolt Mount Link, 5/8 ID Ferule Lift Lift Connector Rod Hex Flange Bearing, 1.25 ID Front Lift Link, Rod Mount Spacer,.812 ID x.268 Lg Shoulder Screw, OD x.437 Lg Linch Pin, 3/16 Dia E Clip, 3/4 Dia Nylon Flat Washer, 5/ HHCS, 3/8-16, Front Frame Strut Assembly Flat Washer, 1.25 ID Hose, 5/8 ID 13/16 OD, 8" LG Rod End, Male Jam Nut, 5/ Spacer,.630 ID x 1.06 OD x Bellecrank Weldment Assembly Deck Lift Shaft Socket Head CapScrew, 5/16-18 x Lift Link Rod Rivet, 1/4 x 5/ Nut, 1/2-13, FlangeLock Deck Link Bearing Lift Brace Assembly, Left Hand includes: Grease Fitting Bearing Bearing Lift Brace Assembly, Right Hand includes: Grease Fitting Bearing Deck Lift Foot Pedal Deck Lift Foot Pedal Weldment Lift Compression Spring Lift Tube, 3.0 x Lift Link Bracket Spacer,.375 ID x.625 OD x Yoke Plate Lift Wear Plate Flat Head Cap Screw, 1/4-20 x HHCS, 1/2-13 x Spacer,.76 ID x 1.0 OD x Spacer,.50 ID x.75 OD x Torsion Spring,.120 Wire x 1.32 OD Washer,.76 x 1.49 x

24 23HP Electrical Assembly Kawasaki - Figure 14 and Parts List Fasten relay ( ) with self-tapping screw ( ) on LH control panel shown in Fig. 9. GD: /15/ Battery, 12V 225CCA 30 Min Hex Flange Lock Nut, 1/ Lock Nut w/nylon Insert Switch, Ignition, 6 Pin Nylock Nut, 5/ Grommet,.75 ID Tie, Cable, 3/16 x.05 x 7.4" Cable, Battery Black, 28" Screw, Hex, Cap, 1/4-20 x Meter, Hour Boot, 1" OD Rubber Battery-PST, Red Bracket, PTO Switch Retainer Round Hd. Machine Screw, x 3/ Switch, Safety N.O./N.C Nut, Lock, Nylon Insert, # Cable, Battery Red, 42" Carriage Bolt, 1/4-20 x Battery Bracket Hex Nut, Flange Lock, 3/ Control/Brake Panel Switch Nut, W/Cap, 5/8-32 Ignition Wire Harness Adaptor Carriage Bolt, 3/8-16 x.75 Long Harness Assembly (not shown) Hourmeter, Harness (not shown) Electrical Conduit Clip, 5/ Switch, Electric, PTO Electrical Conduit Clip, 3/ Solenoid Magnetic Switch Terminal Tab, 1/4" Blade Relay, 12V 40A Strap, Battery Cable, Battery Red, 5" 1 24

25 Decal Map D Aligned near fuse mounting holes on inner side control panel 777S On top of front rail on main frame (Beside S/N Label) 777D D10679 Near deck wash out Top of deck under belt cover 777D D10679 Near deck wash out D Centered on rear bumper On bottom of Foot Platform Centered top of Tow Hitch 777S D09752 Both sides of unit On top of Hydraulic Tank 25

26 Notes 26

27 Notes 27

28 Form No Rev /14/2007 Cub Cadet Commercial P.O. Box Cleveland, OH 44136

Hydrostatic Zero-Turn Commercial Riding Mower

Hydrostatic Zero-Turn Commercial Riding Mower Hydrostatic Zero-Turn Commercial Riding Mower Professional Turf Equipment 0" Fabricated Deck ILLUSTRATED PARTS LIST TABLE OF CONTENTS Frame Assembly.................................. 3 0" Fabricated Cutter

More information

25 Horsepower Hydrostatic Zero-Turn Commercial Riding Mower

25 Horsepower Hydrostatic Zero-Turn Commercial Riding Mower MMZ 2, 260 2 Horsepower Hydrostatic Zero-Turn Commercial Riding Mower ILLUSTRATED PARTS LIST " Float Cutter Deck - Figure 1 3 1 27 32 17 6 1 11 31 36 3 19 7 23 1 33 38 18 37 22 3 20 2 10 2 12 21 30 39

More information

Z-Force 60 KW 53AA5DBJ Page 1 of 57 Air Filter & Muffler

Z-Force 60 KW 53AA5DBJ Page 1 of 57 Air Filter & Muffler Z-Force 60 KW 53AA5DBJ Page 1 of 57 Air Filter & Muffler Z-Force 60 KW 53AA5DBJ Page 2 of 57 Air Filter & Muffler Ref # Part Number Qty S/P/F Description 11011 KM-11011-7003 1 S CASE-AIR FILTER 11013 KM-11013-7009

More information

Parts Manual Rev. A RZT48 /

Parts Manual Rev. A RZT48 / 115 91 36-2 Rev. A Parts Manual RZT48 / 96 62001-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of 10%

More information

365L (2001) Page 1 of 36 54" Deck Assembly

365L (2001) Page 1 of 36 54 Deck Assembly 365L (2001) Page 1 of 36 54" Deck Assembly 365L (2001) Page 2 of 36 54" Deck Assembly 1 720-0241 1 S Wing Nut Knob 2 703-2817 1 Belt Cover LH 3 703-2816 1 Belt Cover RH 4 747-3306 1 Idler Spring Mounting

More information

Parts Manual PZ Please read the operator manual carefully and make sure you understand the instructions before using the machine.

Parts Manual PZ Please read the operator manual carefully and make sure you understand the instructions before using the machine. Parts Manual PZ 60 967 045601-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support in service questions,

More information

Parts Manual Zero Turn Mower / Z 248F

Parts Manual Zero Turn Mower / Z 248F Parts Manual Zero Turn Mower / Z 248F 967262501-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support

More information

Parts Manual Rev. B RZT48 /

Parts Manual Rev. B RZT48 / 115 91 36-2 Rev. B Parts Manual RZT48 / 96 62001-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of 10%

More information

Parts Manual P-ZT54 /

Parts Manual P-ZT54 / Gasoline containing up to 10% ethanol (E10) is acceptable for use in this machine. The use of any gasoline exceeding 10% ethanol (E10) will void the product warranty. Parts Manual P-ZT54 / 9913402 Please

More information

Parts Manual Rev. A RZT54 /

Parts Manual Rev. A RZT54 / 115 93 37-27 Rev. A Parts Manual RZT54 / 967 672101-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of

More information

MTD LLC, P.O. BOX CLEVELAND, OHIO

MTD LLC, P.O. BOX CLEVELAND, OHIO Illustrated Parts Manual Zero Turn Tractors MTD LLC, P.O. BOX CLEVELAND, OHIO -001 Printed In USA Form No. -0 (March, 0) Seat Adjustment, All Models 1 1 1 1 1 1 1. - Hex Hd. Wshr Screw, #- x.. -00 Flangelock

More information

Stand-On Spreader Sprayer

Stand-On Spreader Sprayer Illustrated Parts Manual Stand-On Spreader Sprayer CUB CADET LLC, P.O. BOX CLEVELAND, OHIO -00 Printed In USA Form No. -0 (March, 00) To The Owner Thank You Thank you for purchasing a Cub Cadet Commercial

More information

Parts Manual DX272 / Please read the operator s manual carefully and make sure you understand the instructions before using the machine.

Parts Manual DX272 / Please read the operator s manual carefully and make sure you understand the instructions before using the machine. Parts Manual DX22 / 966651501 Please read the operator s manual carefully and make sure you understand the instructions before using the machine. Gasoline containing up to 10% ethanol (E10) is acceptable

More information

Parts Manual Rev. A

Parts Manual Rev. A 115 97 79-27 Rev. A Parts Manual Z 248F / 967 844801-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of

More information

72K850ZP PARTS MANUAL

72K850ZP PARTS MANUAL 7 2 K 8 5 0 Z P PARTS MANUAL 72 MID-CUT GAS ENGINE OPTION SECTION 72 MID-CUT DECK ASSEMBLY 72" Mid-Cut Deck Assembly # PART NO. QTY DESCRIPTION 1 582096 1 72" MC DECK WELDMENT 2 582098 1 72" DECK CHANNEL

More information

Part s Catalog. GT2100 Garden Tractor. Model No. 14AP80RP744. Original Instructions (EN) (01/31/06)

Part s Catalog. GT2100 Garden Tractor. Model No. 14AP80RP744. Original Instructions (EN) (01/31/06) Part s Catalog GT0 Garden Tractor Model No. AP0RP Original Instructions (EN) -0 (0//0) Model P0RP -0-00 Turf Tire, x. x -0-00 Rim,.0 x.0-00 Lug Nut, /- -00A-0 Wheel Assembly, x. x -00-00 Rim Assembly,.0

More information

Parts Manual Zero Turn Mower / Z 254i

Parts Manual Zero Turn Mower / Z 254i Parts Manual Zero Turn Mower / Z 254i 967324201-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support

More information

Parts Manual Rev. A

Parts Manual Rev. A 115 96 28-27 Rev. A Parts Manual Z 242F / 967 271802-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of

More information

Parts Manual Zero Turn Mower / Z

Parts Manual Zero Turn Mower / Z Parts Manual Zero Turn Mower / Z 254 967324101-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support

More information

Hydro Walk-Behind Commercial Rotary Mowers

Hydro Walk-Behind Commercial Rotary Mowers Model #: 0 / 0 / 0 Starting Date: 0/00 " " " Hydro Walk-Behind Commercial Rotary Mowers Standard and Wide-Track(WT) ILLUSTRATED PARTS LIST This Page Left Intentionally Blank TABLE OF CONTENTS " Deck Assembly...........................

More information

Parts Manual Rev. 3

Parts Manual Rev. 3 114 08 93-27 Rev. 3 Parts Manual Z 254F / 967954001-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of

More information

Hydro Cut Series Walk-Behind Mowers

Hydro Cut Series Walk-Behind Mowers Parts Manual HP Product Mfg. No. Description 92 Hydro Cut, HP Kawasaki, 2 inch (CE) Hydro Cut Series Walk-Behind Mowers Rev. 0/200 Table Of Contents PRODUCT COMPONENTS PAGES Engine Deck & Handle Bars

More information

Part s Catalog. LX500 Lawn Tractor. Model No. 13AP60RP744. Original Instructions (EN) (01/31/06)

Part s Catalog. LX500 Lawn Tractor.   Model No. 13AP60RP744. Original Instructions (EN) (01/31/06) Part s Catalog For Parts Call 0-- or 0-- LX00 Lawn Tractor Model No. AP0RP Original Instructions (EN) -0 (0//0) For Parts Call 0-- or 0-- Model P0RP NUMBER --00 Turf Tire, 0 x 0.0 x -000-00 Rim,.0 x.0-0-0

More information

Parts Manual for the Wright Z

Parts Manual for the Wright Z Parts Manual for the Wright Z Serial numbers 40581 & Higher Check www.wrightmfg.com for the latest revision Rev 6/2010 Shown with OPTIONAL Grass Collection System 2010 Wright Manufacturing Inc., All Rights

More information

Parts Manual P-ZT4822 / P-ZT5224 / P-ZT6126 / P-ZT6128BS / P-ZT26 BF / P-ZT4822 CARB /

Parts Manual P-ZT4822 / P-ZT5224 / P-ZT6126 / P-ZT6128BS / P-ZT26 BF / P-ZT4822 CARB / Gasoline containing up to 10% ethanol (E10) is acceptable for use in this machine. The use of any gasoline exceeding 10% ethanol (E10) will void the product warranty. Parts Manual P-ZT4822 / 966613301

More information

Parts Manual Rev. A

Parts Manual Rev. A 115 97 25-27 Rev. A Parts Manual Z 242F / 967 844702-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of

More information

Please read the operator manual carefully and make sure you understand the instructions before using the machine.

Please read the operator manual carefully and make sure you understand the instructions before using the machine. 967327901-00 Parts Zero Manual Turn Mower Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support in service

More information

Parts Manual DX254 / Please read the operator s manual carefully and make sure you understand the instructions before using the machine.

Parts Manual DX254 / Please read the operator s manual carefully and make sure you understand the instructions before using the machine. Parts Manual DX254 / 966651203 Please read the operator s manual carefully and make sure you understand the instructions before using the machine. Gasoline containing up to 10% ethanol (E10) is acceptable

More information

13AU609H063 (1999) Page 1 of 25 Axle & Wheels Front And Steering Assembly

13AU609H063 (1999) Page 1 of 25 Axle & Wheels Front And Steering Assembly 13AU609H063 (1999) Page 1 of 25 Axle & Wheels Front And Steering Assembly 13AU609H063 (1999) Page 2 of 25 Axle & Wheels Front And Steering Assembly 1 683-0304 1 S Frame 2 710-0604A 1 /P Self-tapping Screw,

More information

Illustrated Parts List

Illustrated Parts List Illustrated Parts List Hydrostatic Lawn Tractor IMPORTANT: Read safety rules and instructions carefully before operating equipment. Warning: This unit is equipped with an internal combustion engine and

More information

Parts Manual Rev. A Z 246 /

Parts Manual Rev. A Z 246 / 115 97 16-27 Rev. A Parts Manual Z 246 / 967 844501-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of

More information

14A6816H190 GT-2150 (2003) Page 1 of 28 Carburetor

14A6816H190 GT-2150 (2003) Page 1 of 28 Carburetor 14A6816H190 GT-2150 (2003) Page 1 of 28 Carburetor 14A6816H190 GT-2150 (2003) Page 2 of 28 Carburetor TC-640221 1 /P Carburetor (Incl 184 of Engine Parts Lists) 1 TC-640216 1 Throttle Shaft & Lever Assembly

More information

WYZ34FS600VCA FOR SERIAL NUMBERS U02011 AND ABOVE

WYZ34FS600VCA FOR SERIAL NUMBERS U02011 AND ABOVE PARTS MANUAL WYZ34FS600V WYZ34FS600VCA FOR SERIAL NUMBERS 201610U02011 AND ABOVE 2 3 4 CONTENTS GENERAL INFORMATION... 6 SERVICE LOCATOR CHART... 7 DECK ASSEMBLY... 8 DECK LIFT ASSEMBLY... 10 FRAME ASSEMBLY...

More information

Parts Manual SERIES CVT Lawn Tractor. Model LT1040 CUB CADET LLC, P.O. BOX CLEVELAND, OHIO PRINTED IN U.S.A.

Parts Manual SERIES CVT Lawn Tractor. Model LT1040 CUB CADET LLC, P.O. BOX CLEVELAND, OHIO PRINTED IN U.S.A. Parts Manual CVT Lawn Tractor SERIES 000 Model LT00 PRINTED IN U.S.A. CUB CADET LLC, P.O. BOX CLEVELAND, OHIO -00 FORM -00C.fm (//00) SERIES 000 CVT LAWN TRACTORS TABLE OF CONTENTS DESCRIPTION PAGE Axle,

More information

Parts Manual for the Wright Z

Parts Manual for the Wright Z Parts Manual for the Wright Z Serial numbers 40581 & Higher Check www.wrightmfg.com for the latest revision Rev 9/2007 Shown with OPTIONAL Grass Collection System 2006 Wright Manufacturing Inc., All Rights

More information

Reproduction. Not for HYDRO DRIVE 46" 22 HP ZTR 360Z SERIES. Parts Manual for ZT2246

Reproduction. Not for HYDRO DRIVE 46 22 HP ZTR 360Z SERIES. Parts Manual for ZT2246 Parts Manual for HYDRO DRIVE 46" 22 HP ZTR 360Z SERIES Model No. Description 2691316-00 ZT2246 Briggs & Stratton Yard Power Products Group 3515 N. 124 Street / PO Box 702 Wauwatosa, WI 53222 U.S.A. 800-935-2967

More information

Reproduction. Not for HYDRO DRIVE 46" 22 HP ZTR 360Z SERIES. Parts Manual for ZT2246

Reproduction. Not for HYDRO DRIVE 46 22 HP ZTR 360Z SERIES. Parts Manual for ZT2246 Parts Manual for HYDRO DRIVE 46" 22 HP ZTR 360Z SERIES Model No. Description 2691316-00 ZT2246 Briggs & Stratton Yard Power Products Group 3515 N. 124 Street / PO Box 702 Wauwatosa, WI 53222 U.S.A. 800-935-2967

More information

WYS52FX730VCA FOR SERIAL NUMBERS U00681 AND ABOVE

WYS52FX730VCA FOR SERIAL NUMBERS U00681 AND ABOVE PARTS MANUAL WYS52FX730V WYS52FX730VCA FOR SERIAL NUMBERS 201312U00681 AND ABOVE 2 WORLDLAWN POWER EQUIPMENT, INC. WORLDLAWNPOWEREQUIPMENT.COM 2415 ASHLAND AVE BEATRICE, NE 68310 800-267-4255 FAX 402-223-4103

More information

REAR ENGINE RIDER 42 MOWER SERIES 22

REAR ENGINE RIDER 42 MOWER SERIES 22 Parts Manual for REAR ENGINE RIDER MOWER SERIES MODELS 1BVE CONTENTS DESCRIPTION PAGE(S) DESCRIPTION PAGE(S) WHEELS- TIRES... - FRONT END, STEERING.... - MAIN CASE... - DIFFERENTIAL, R. H. FENDER... 8-9

More information

Parts Manual DX260 / Please read the operator s manual carefully and make sure you understand the instructions before using the machine.

Parts Manual DX260 / Please read the operator s manual carefully and make sure you understand the instructions before using the machine. Parts Manual DX260 / 966651401 Please read the operator s manual carefully and make sure you understand the instructions before using the machine. Gasoline containing up to 10% ethanol (E10) is acceptable

More information

Worldlawn Power Equipment, Inc. Industrial Park 2415 Ashland Ave. Beatrice, NE Toll Free Number:

Worldlawn Power Equipment, Inc. Industrial Park 2415 Ashland Ave. Beatrice, NE Toll Free Number: Parts Catalog R WYRZ46S/50U/60U Residential Zero Turn Mower Worldlawn Power Equipment, Inc. Industrial Park 2415 Ashland Ave. Beatrice, NE 68310 Toll Free Number: 1-800-267-4255 Table of Contents Table

More information

Please read the operator manual carefully and make sure you understand the instructions before using the machine.

Please read the operator manual carefully and make sure you understand the instructions before using the machine. 967327801-00 Parts Zero Manual Turn Mower Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support in service

More information

Worldlawn Power Equipment, Inc. Industrial Park 2415 Ashland Ave. Beatrice, NE Toll Free Number:

Worldlawn Power Equipment, Inc. Industrial Park 2415 Ashland Ave. Beatrice, NE Toll Free Number: Parts Catalog R WYRZ46S/50U/60U Residential Zero Turn Mower Worldlawn Power Equipment, Inc. Industrial Park 2415 Ashland Ave. Beatrice, NE 68310 Toll Free Number: 1-800-267-4255 Table of Contents Table

More information

Parts Manual Zero Turn Mower / Z

Parts Manual Zero Turn Mower / Z Parts Manual Zero Turn Mower / Z 246 967271501-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support

More information

72B27LD PARTS MANUAL

72B27LD PARTS MANUAL 7 2 B 2 7 L D PARTS MANUAL 6 MID-CUT SECTION 6 MID-CUT DECK ASSEMBLY 25 24 23 26 22 00 20 9B SEE NOTE A 9A 75 34 6 2 87 98 05 03 2 90 2 68 53 93 02 69 5 49 5 7 8 0 0 9 36 88 8 58 97 3 46 59 3 72 92 76

More information

Champion Series Zero-Turn Riders & Mower Decks

Champion Series Zero-Turn Riders & Mower Decks Parts Manual Champion Series Zero-Turn Riders & Mower Decks HP Tractors Mfg. No. Description Champion, HP Zero-Turn Rider Champion, HP Zero-Turn Rider (CE) 0HP Tractors Mfg. No. Description Champion, 0HP

More information

Part s Catalog. LX420 & LX460 Lawn Tractors. Model No. 13AX60RG744 Model No. 13AX60RH744

Part s Catalog. LX420 & LX460 Lawn Tractors.   Model No. 13AX60RG744 Model No. 13AX60RH744 Part s Catalog For Parts Call 0-- or 0-- LX0 & LX0 Lawn Tractors Model No. AX0RG Model No. AX0RH Original Instructions (EN) -0 (0//0) Models X0RG & X0RH --00 Turf Tire, 0 x.0 x -000-00 Rim,.0 x.0-0-0 Wheel

More information

Z-Force 48 CUB CADET LLC, P.O. BOX CLEVELAND, OHIO Printed In USA

Z-Force 48 CUB CADET LLC, P.O. BOX CLEVELAND, OHIO Printed In USA Illustrated Parts Manual Z-Force CUB CADET LLC, P.O. BOX CLEVELAND, OHIO -00 Printed In USA Form No. -0 February, 0 To The Owner Thank You Thank you for purchasing a Cub Cadet Zero-Turn Tractor. It was

More information

Parts Manual. RZT SERIES TRACTOR Model Number RZT 42 w/42" Mower Deck. CUB CADET LLC P.O. BOX CLEVELAND, OHIO [www.cubcadet.

Parts Manual. RZT SERIES TRACTOR Model Number RZT 42 w/42 Mower Deck. CUB CADET LLC P.O. BOX CLEVELAND, OHIO [www.cubcadet. Parts Manual RZT SERIES TRACTOR Model Number RZT w/" Mower Deck CUB CADET LLC P.O. BOX CLEVELAND, OHIO -00 [www.cubcadet.com] PRINTED IN U.S.A. FORM NO. -0D (/0) -- MODEL RZT TABLE OF CONTENTS DESCRIPTION

More information

42B350Z PARTS MANUAL

42B350Z PARTS MANUAL 4 2 B 3 5 0 Z PARTS MANUAL 64 56 68 2 48 45 30 47 62 26 38 7 35 33 65 43 42 6 16 26 40 31 1 23 14 5 16 19 36 21 20 27 28 24 26 66 22 44 28 29 28 68 34 30 29 32 39 13 17 14 15 12 5 3 4 57 55 54 61 59 60

More information

Autodrive Lawn Tractor

Autodrive Lawn Tractor Illustrated Parts Manual Autodrive Lawn Tractor MTD LLC, P.O. BOX CLEVELAND, OHIO -009 Printed In USA Form No. 9-00 (September, 2009) Steering & Front Axle Assembly 2 9 0 2 9 2 20 9 2 20 2 22 2 2 2 2 2

More information

Z 248F. Parts Manual. Zero Turn Mower /

Z 248F. Parts Manual. Zero Turn Mower / Parts Manual Z 248F Zero Turn Mower / 9730302-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support in

More information

465606x692A Lawn Tractor (2001) Page 1 of 25 Drive Assembly

465606x692A Lawn Tractor (2001) Page 1 of 25 Drive Assembly 465606x692A Lawn Tractor (2001) Page 1 of 25 Drive Assembly 465606x692A Lawn Tractor (2001) Page 2 of 25 Drive Assembly 1 26X249 Screw 2 095315 Knob, Parking Brake 3 711691 Nut, Push 4 1001217 Z Rod, Parking

More information

61 MID-CUT DECK ASSEMBLY

61 MID-CUT DECK ASSEMBLY 6 1 K 2 8 A PARTS MANUAL A A 102 101 100 103 99 83 97 61 34 93 12 86 123 2 74 124 55 56 92 48 5 7 8 10 84 9 36 73 95 3 31 58 76 62 59 22 27 64 44 43 87 17 1 13 35 31 41 40 26 24 91 55 48 23 22 59 21 31

More information

Parts Manual DX260 BF / DX272 BF /

Parts Manual DX260 BF / DX272 BF / Parts Manual DX260 BF / 966651302 DX272 BF / 966651502 Please read the operator s manual carefully and make sure you understand the instructions before using the machine. Gasoline containing up to 10%

More information

SCRAMBLER 33" & 38" HYDRO DRIVE YZ SERIES 5 & 6

SCRAMBLER 33 & 38 HYDRO DRIVE YZ SERIES 5 & 6 Parts Manual for SERIES 5 & 6 MODEL YZ16335BVE YZ16385BVE YZ18336BVE YZ18386BVE McDonough, GA, 30253 U.S.A. COPYRIGHT 2005 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision 3, 7/26/2005 Table Of Contents

More information

ELECTRIC CLUTCH HYDRO DRIVE RMO TRACTORS LT-200 SERIES

ELECTRIC CLUTCH HYDRO DRIVE RMO TRACTORS LT-200 SERIES Parts Manual for ELECTRIC CLUTCH HYDRO DRIVE RMO TRACTORS LT-200 SERIES MODEL ELT18538 (2690497) ELT2044 (2690498) LT18538 (2690440) LT18500 (2690518) LT2042 (2690441) LT2044 (2690442) LT22500 (2690443)

More information

Models 820 and 840 2

Models 820 and 840 2 Models 820 and 840 2 Models 820 and 840 1 783-0250 Hood 2 738-0952 Shld. Bolt.375" Dia. x.5" 3 736-0175 Spr. Washer.265" I.D. x.562" OD 4 710-0751 Hex Bolt 1/4-20 x.62" * 6 7-0271 Hex Sems Nut 1/4-20 Thd.

More information

Parts List Wright Stander Rapid-Hite Mower (For Serial Numbers and Higher Until Superseded)

Parts List Wright Stander Rapid-Hite Mower (For Serial Numbers and Higher Until Superseded) Parts List Wright Stander Rapid-Hite Mower (For Serial Numbers 33615 and Higher Until Superseded) Replace with newer revisions as they become available 2007 Wright Manufacturing, Inc. All rights reserved

More information

CREATIVE EQUIPMENT CC 18 Main Road, Fishers Hill, Germiston, 1401 Tel: Fax:

CREATIVE EQUIPMENT CC 18 Main Road, Fishers Hill, Germiston, 1401 Tel: Fax: FRAME & DRIVE IDLER ASSEMBLY REF # PART # DESCRIPTION 1 MTD603-04680A FRAME ASSY 2 MTD703-05829 DRIVE IDLER ARM 3 MTD710-0520 HEX SCREW, 3/8-16 x 1.5 4 MTD710-3005 HEX SCREW, 3/8-16 x 1.25 5 MTD712-04065

More information

Parts Manual PZ60 /

Parts Manual PZ60 / Gasoline containing up to 10% ethanol (E10) is acceptable for use in this machine. The use of any gasoline exceeding 10% ethanol (E10) will void the product warranty. Parts Manual PZ60 / 966614301 Please

More information

Parts manual. Models: /ZEKW /ZEKW /ZEKW48190 MANUAL NO REV. IR (06/26/06)

Parts manual. Models: /ZEKW /ZEKW /ZEKW48190 MANUAL NO REV. IR (06/26/06) Parts manual Models: 989999/ZEKW10 989999/ZEKW10 989990/ZEKW8190 MANUAL NO. 9 11 REV. IR (0//0) MODEL NUMBER SERIAL NUMBER DATE PURCHASED DEALER ADDRESS NOTES: 00 Yazoo/Kees Power Equipment. All rights

More information

Parts Manual

Parts Manual 0-- JSE 0 0- Parts Manual Z F / 00-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of % ethanol (E) is

More information

LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES F

LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES F Parts Manual for LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES F MODELS LT160H42FBV LT160H42FBV2 LT180H48FBV2 IT IS THE POLICY OF SNAPPER TO IMPROVE ITS PRODUCTS WHENEVER IT IS POSSIBLE AND PRACTICAL

More information

RZT TWIN STICK HYDRO DRIVE 250 Z 44" & 50" SERIES 0

RZT TWIN STICK HYDRO DRIVE 250 Z 44 & 50 SERIES 0 Parts Manual for RZT TWIN STICK HYDRO DRIVE 250 Z 44" & 50" SERIES 0 MODEL ERZT185440BVE RZT22500BVE2 McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision 1,

More information

Parts Manual Rev. 5

Parts Manual Rev. 5 0-0- CL 0 - Rev. Parts Manual MZ / 0-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of % ethanol (E)

More information

Worldlawn Power Equipment, Inc. Industrial Park 2415 Ashland Ave. Beatrice, NE Toll Free Number:

Worldlawn Power Equipment, Inc. Industrial Park 2415 Ashland Ave. Beatrice, NE Toll Free Number: Parts Catalog R Commercial WY48 Mower Worldlawn Power Equipment, Inc. Industrial Park 2415 Ashland Ave. Beatrice, NE 68310 Toll Free Number: 1-800-267-4255 Table of Contents Table of Contents Mower Assembly..

More information

74901, Z Master G3 Riding Mower, with 48in TURBO FORCE Side Discharge Mower, 2011 (SN ) : BRAKE HANDLE ASSEMBLY NO.

74901, Z Master G3 Riding Mower, with 48in TURBO FORCE Side Discharge Mower, 2011 (SN ) : BRAKE HANDLE ASSEMBLY NO. 74901, Z Master G3 Riding Mower, with 48in TURBO FORCE Side Discharge Mower, 2011 (SN 311000001-311999999) : BRAKE HANDLE ASSEMBLY NO. 1 Page 1 of 52 74901, Z Master G3 Riding Mower, with 48in TURBO FORCE

More information

PARTS CATALOG ODYSSEY INCLUDES MOWER

PARTS CATALOG ODYSSEY INCLUDES MOWER PARTS CATALOG 8-3350 ODYSSEY INCLUDES MOWER INDEX PAINT ENGINES GENERAL INFO PRODUCT IDENTIFICATION NUMBERS (P.I.N.) OR SERIAL NUMBERS (S/N) ENGINE MODEL, SERIAL AND SPECIFICATION NUMBERS TRACTOR MODEL

More information

Parts List Wright Stander Rapid-Hite Mower (For Serial Numbers and Higher Until Superseded)

Parts List Wright Stander Rapid-Hite Mower (For Serial Numbers and Higher Until Superseded) Parts List Wright Stander Rapid-Hite Mower (For Serial Numbers 28551 and Higher Until Superseded) Replace with newer revisions as they become available 2006 Wright Manufacturing, Inc. All rights reserved

More information

HYDRAULIC ASSEMBLY (TL)

HYDRAULIC ASSEMBLY (TL) HYDRAULIC ASSEMBLY (TL) REF. REF. 2 3 6 7 0 2 3 7 20 2 22 23 2 2 26 27 2 30 3 32 33 3 3 36 37 3 3 0 2 3 6 3 2 6 2 6 23 6 2 23 HYDRAULIC ASSEMBLY (TL)... 3 076...2... PULLEY 2... 3 077...2... KEY, MM SQ

More information

Parts List for The 36 & 42 Wright Stander Mower (For Serial Numbers and Higher Until Superseded)

Parts List for The 36 & 42 Wright Stander Mower (For Serial Numbers and Higher Until Superseded) Parts List for The & Wright Stander Mower (For Serial Numbers 00 and Higher Until Superseded) Replace with newer revisions as they become available 00 Wright Manufacturing, Inc. All rights reserved Revised:

More information

Table of Contents QUICK REFERENCE GUIDE FOR 42K17Z...A - 1 DECK COMPONENTS... B - 1 DECK LIFT COMPONENTS... C - 1 FRAME COMPONENTS...

Table of Contents QUICK REFERENCE GUIDE FOR 42K17Z...A - 1 DECK COMPONENTS... B - 1 DECK LIFT COMPONENTS... C - 1 FRAME COMPONENTS... 4 2 K 1 Z PARTS MANUAL Table of Contents QUICK REFERENCE GUIDE FOR 42K1Z...A - 1 DECK COMPONENTS... B - 1 DECK LIFT COMPONENTS... C - 1 FRAME COMPONENTS... D - 1 DRIVE COMPONENTS... E - 1 CONTROL COMPONENTS

More information

LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES "G"

LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES G Parts Manual for LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES "G" MODEL LT160H42GBV LT160H42GBV2 LT180H48GBV2 WLT160H42GBV WLT180H48GBV2 McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER PRODUCTS,

More information

ILLUSTRATED PARTS LIST

ILLUSTRATED PARTS LIST IPL MODEL STHM 71 72 1 7 7 ILLUSTRATED PARTS LIST 70 2 7 THIS MANUAL CONTAINS THE ILLUSTRATED PARTS LIST FOR MODELS: STHM - 2CV with a serial number of 00001-0 SM-1A with a serial number of 001- SM-72A

More information

YARD CRUISER HYDRO DRIVE HZ SERIES 1 & 2

YARD CRUISER HYDRO DRIVE HZ SERIES 1 & 2 Parts Manual for YARD CRUISER HYDRO DRIVE HZ SERIES 1 & 2 MODELS HZS11BVE HZS181BVE HZS1521KVE HZS1522KVE HZS1681BVE HZS1882BVE TM HZS11BE Model shown CONTENTS DESCRIPTION PAGE(S) DESCRIPTION PAGE(S) WHEELS-

More information

ER48FX730VLCA ER52FX730VL ER52FX730VLCA

ER48FX730VLCA ER52FX730VL ER52FX730VLCA PARTS MANUAL ER48FX730VL ER48FX730VLCA ER52FX730VL ER52FX730VLCA 2 ENCORE MANUFACTURING A DIVISION OF WORLDLAWN POWER EQUIPMENT, INC. ENCOREEQUIPMENT.COM 2415 ASHLAND AVE BEATRICE, NE 68310 800-267-4255

More information

PARTS LIST. Reproduction. Not for. Mower Decks. Mfg. No. Description EZM2042, 20HP B&S w/42" Mower Deck (2009)

PARTS LIST. Reproduction. Not for. Mower Decks. Mfg. No. Description EZM2042, 20HP B&S w/42 Mower Deck (2009) PARTS LIST Mower Decks Mfg. No. Description 7800490 EZM2042, 20HP B&S w/42" Mower Deck (2009) Manual Part No. Revision A Rev. Date: 11/5/2009 Table Of Contents PRODUCT COMPONENTS PAGES Frame, Body & Seat

More information

M-ZT 61. Parts Manual. Zero Turn Mower /

M-ZT 61. Parts Manual. Zero Turn Mower / Parts Manual M-ZT 61 Zero Turn Mower / 967177008-01 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support

More information

Parts Manual MZ5225 /

Parts Manual MZ5225 / Gasoline containing up to 10% ethanol (E10) is acceptable for use in this machine. The use of any gasoline exceeding 10% ethanol (E10) will void the product warranty. Parts Manual MZ5225 / 966690502 Please

More information

36" & 42" CUTTER DECKS

36 & 42 CUTTER DECKS 36" & 42" CUTTER DECKS REF # PART # DESCRIPTION 36 42 REF # PART # DESCRIPTION 36 42 1 93470001 CUTTER DECK,36" W/CAPS(33) & DECALS X 57 15990003 MACHINE KEY 1/4X1/4X1 X X 1 93480001 CUTTER DECK,42" W/CAPS(33)

More information

Parts Manual RAM 44 / RAM 50 / RAM MAG 44 / RAM MAG 50 / RAM MAG 50 / RAM MAG 44 / RAM

Parts Manual RAM 44 / RAM 50 / RAM MAG 44 / RAM MAG 50 / RAM MAG 50 / RAM MAG 44 / RAM Parts Manual RAM 44 / 968999551 RAM 50 / 96899955 RAM MAG 44 / 968999559 RAM MAG 50 / 968999561 RAM MAG 50 / 96899956 RAM MAG 44 / 968999650 RAM MAG 50 / 968999651 Please read the operator s manual carefully

More information

Parts List. Model Revision 00 TP LT-R

Parts List. Model Revision 00 TP LT-R Parts List Model 7800276 Revision 00 Rev. Date 03/2008 Table Of Contents PRODUCT COMPONENTS PAGES Steering... 4 Engine Mount... 6 Motion Drive... 8 Electrical System... 12 Chassis & Hood... 14 Decals...

More information

MODEL x692A REPAIR PARTS HOOD & GRILL

MODEL x692A REPAIR PARTS HOOD & GRILL MODEL 0xA HOOD & GRILL 0 0 0 0 0 0 0 0 MODEL 0xA Screw x0 Dash 00 Trim. 00 Cable Hood Assemnly 00E00 Screw x Lens & Reflector Assembly Cap, Pivot 0 Bolt, Shoulder x 0 Base, Pivot 0 Brace, Right Grille

More information

Parts Catalog. WYZ48/ 52/60 Zero Turn Mower. Worldlawn Power Equipment, Inc Ashland Avenue, Beatrice, NE Toll Free Number:

Parts Catalog. WYZ48/ 52/60 Zero Turn Mower. Worldlawn Power Equipment, Inc Ashland Avenue, Beatrice, NE Toll Free Number: Parts Catalog R WYZ48/ 52/60 Zero Turn Mower Worldlawn Power Equipment, Inc. 2415 Ashland Avenue, Beatrice, NE 68310 Toll Free Number: 1-800-267-4255 Content Content Mower Assembly.. 1 Mower Deck Assembly.

More information

EC52FX730VCA EC60FX730V3 EC60FX730VCA EC52FX730V5 EC60FX801V5 EC60FX801VCA

EC52FX730VCA EC60FX730V3 EC60FX730VCA EC52FX730V5 EC60FX801V5 EC60FX801VCA PARTS MANUAL EC52FX730V3 EC52FX730VCA EC60FX730V3 EC60FX730VCA EC52FX730V5 EC60FX801V5 EC60FX801VCA 2 2415 ASHLAND AVE BEATRICE, NE 68310 800-267-4255 FAX 402-223-4103 3 Contents CASTER ASSEMBLY... 5 FRAME

More information

ILLUSTRATED PARTS LIST THIS MANUAL CONTAINS THE ILLUSTRATED PARTS LIST FOR MODELS:

ILLUSTRATED PARTS LIST THIS MANUAL CONTAINS THE ILLUSTRATED PARTS LIST FOR MODELS: IPL 0 6 7 8 2 8 0 MODEL STC 8 5 2 ILLUSTRATED PARTS LIST THIS MANUAL CONTAINS THE ILLUSTRATED PARTS LIST FOR MODELS: STC8V-KAI with a serial number of D670000 to D67 STC8V-2CV with a serial number of D680000

More information

Parts Manual for LAWN TRACTORS MANUAL CLUTCH HYDRO DRIVE SERIES F MODELS LT145H33FBV LT145H38FBV ELT145H33FBV

Parts Manual for LAWN TRACTORS MANUAL CLUTCH HYDRO DRIVE SERIES F MODELS LT145H33FBV LT145H38FBV ELT145H33FBV Parts Manual for LAWN TRACTORS MANUAL CLUTCH HYDRO DRIVE SERIES F MODELS LT145H33FBV LT145H38FBV ELT145H33FBV IT IS THE POLICY OF SNAPPER TO IMPROVE ITS PRODUCTS WHENEVER IT IS POSSIBLE AND PRACTICAL TO

More information

Repair Parts Manual For: SR-125. Zero Turn Radius Mower P (4/11)

Repair Parts Manual For: SR-125. Zero Turn Radius Mower P (4/11) Repair Parts Manual For: SR-125 Zero Turn Radius Mower P-12763 (4/11) COUNTRY CLIPPER WRANGLER - SR125 ZERO TURN RADIUS MOWER TABLE OF CONTENTS MOWER DECK... SPINDLE ASSEMBLY... RUBBER CHUTE ASSEMBLY...

More information

Parts Manual SPEEDZTR 30 /

Parts Manual SPEEDZTR 30 / Parts Manual SPEEDZTR 30 / 966676201 Please read the operator s manual carefully and make sure you understand the instructions before using the machine. Gasoline containing up to 10% ethanol (E10) is acceptable

More information

When you need spare parts or support in service questions, warranty issues, etc., please consult the following professional: Engine

When you need spare parts or support in service questions, warranty issues, etc., please consult the following professional: Engine Parts Manual LZ5 / 968999 LZ30 / 9689996 Please read the operator s manual carefully and make sure you understand the instructions before using the machine. English D R O When you need spare parts or support

More information

ELECTRIC CLUTCH HYDRO DRIVE RMO TRACTORS LT-200 SERIES

ELECTRIC CLUTCH HYDRO DRIVE RMO TRACTORS LT-200 SERIES Parts Manual for ELECTRIC CLUTCH HYDRO DRIVE RMO TRACTORS LT-200 SERIES MODEL ELT18538 (2690497) ELT18538 (2690796) ELT18540 (2690781) ELT2044 (2690498) LT18538 (2690440) LT18500 (2690518) LT2042 (2690441)

More information

52 MID-CUT DECK ASSEMBLY

52 MID-CUT DECK ASSEMBLY 5 2 K 2 5 A PARTS MANUAL 52 MID-CUT SECTION 52 MID-CUT DECK ASSEMBLY 19 79 36 30 18 82 107 104 7 27 40 85 35 41 28 43 39 111 30 114 99 42 95 80 88 39 6 31 68 84 83 110 34 15 6 14 11 109 30 18 96 31 51

More information

WYK60FX801V5 WYK52ECV7495 WYK60ECV7495

WYK60FX801V5 WYK52ECV7495 WYK60ECV7495 PARTS MANUAL WYK52FX730V5 WYK60FX801V5 WYK52ECV7495 WYK60ECV7495 WORLDLAWN POWER EQUIPMENT, INC. WORLDLAWNPOWEREQUIPMENT.COM 2415 ASHLAND AVE BEATRICE, NE 68310 800-267-4255 FAX 402-223-4103 2 3 Contents

More information

RZ3016. Parts Manual. Zero Turn Mower /

RZ3016. Parts Manual. Zero Turn Mower / Parts Manual RZ30 Zero Turn Mower / 966612302-04 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support in

More information

YARD CRUISER HYDRO DRIVE HZ SERIES 3 & YZ SERIES 4

YARD CRUISER HYDRO DRIVE HZ SERIES 3 & YZ SERIES 4 Parts Manual for HYDRO DRIVE HZ SERIES 3 & YZ SERIES 4 MODEL HZS15423KVE HZS18483BVE YZ16424BVE YZ20484BVE McDonough, GA, 30253 U.S.A. COPYRIGHT 2005 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision

More information

S/N 1H019H - 1H310H Page 1 of 33 46" Cutting Deck Assembly

S/N 1H019H - 1H310H Page 1 of 33 46 Cutting Deck Assembly 1180 S/N 1H019H - 1H310H Page 1 of 33 46" Cutting Deck Assembly 1180 S/N 1H019H - 1H310H Page 2 of 33 46" Cutting Deck Assembly 1 17982 1 S Reinforcement Spindle Plate 2 618-0430 1 S Spindle Assembly w/

More information

Z 242F. Parts Manual. Zero Turn Mower /

Z 242F. Parts Manual. Zero Turn Mower / Parts Manual Z 242F Zero Turn Mower / 967324401-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support

More information

TimeCutter MX 5060 Riding Mower Model No Serial No and Up

TimeCutter MX 5060 Riding Mower Model No Serial No and Up Form No. 3371-775 Rev B TimeCutter MX 5060 Riding Mower Model No. 74641 Serial No. 312000001 and Up Register at www.toro.com. Original Instructions (EN) *3371-775* B Ordering Replacement Parts To order

More information

ILLUSTRATED PARTS LIST THIS MANUAL CONTAINS THE ILLUSTRATED PARTS LIST FOR MODELS:

ILLUSTRATED PARTS LIST THIS MANUAL CONTAINS THE ILLUSTRATED PARTS LIST FOR MODELS: IPL MODEL SWZU 1 6 2 6 6 6 6 ILLUSTRATED PARTS LIST 0 2 6 8 THIS MANUAL CONTAINS THE ILLUSTRATED PARTS LIST FOR MODELS: SWZU6-1KA with a serial number of 260001 to 26 SWZU8-1KA with a serial number of

More information